
 
 

 
 

Diplomarbeit 
 
 
 
 
 

Study to find cost effective solution for converting Sewage Treatment Plant (STP) 
treated water into potable water quality for an apartment complex. 

 
 

 
 

Submitted to the Faculty of Faculty of Physical Engineering/Computer science at the 
University of Applied Sciences Zwickau (WHZ) on 24.02.2025 

 
 

 
 
 
 

Submitted by 
Ramanathan Tenkasi Venkatramana (D.o.B.: 06 Jan 1984) 

Matrikulation number: 34401 
 
 
 
 
 
 
 
 
 
 
 

Course: Umwelttechnik und Recycling (Fernstudium) 
 
 
 
 
 
 

Examiner Professors: Prof. Dr.-Ing. Stefan Zigan & Prof. Dr.-Ing. B. Gemende



II 
Declaration 

 

 
  



III 
Acknowledgement 

 

I am profoundly grateful to a few individuals whose guidance, support, and 
[...]
people. .................................................................................................................................................. 33 

Figure 15 Nearby apartment RO system – circuit diagram. .................................................................. 34 

Figure 16 RO system with WTP. ............................................................................................................. 34 

Figure 17 RO System ............................................................................................................................. 35 

Figure 18 STP Water Test report from 26. Jun 2023. ............................................................................ 38 

Figure 19 Sample test report for variables provided in IS: 10500-2012. .............................................. 39 

Figure 20 Sample test report for Organic variable provided in IS: 10500-2012. ................................... 40 

 

  



7 
Abbreviations 

 

1 Abbreviations 
 

STP  Sewage Treatment Plant 
WTP  Water Treatment Plant 
KLD  Kilo Liter per Day 
SBR  Sequential Batch Reactor 
DNRAOC DNR Atmosphere Owner’s Condominium 
MC  Management Committee 
UB  Upper Basement 
LB Lower Basement 

GF Ground Floor 

BOD Biological Oxygen Demand 

COD Chemical Oxygen Demand 

SS Suspended Solids 

MLSS Mixed Liquor Suspended Solids 

kW Kilowatt 

kL Kilo liter 

BWSSB Bengaluru Water Supply and Sewage Board 

TWT Treated Water Tank 

RAW Raw Water Tank 

RWT Rainwater Tank 

TDS Total Dissolved Solids 

SGMD Sweeping Gas Membrane Distillation 

DCMD Direct Contact Membrane Distillation 

AGMD Air Gap Membrane Distillation 

SPMD Solar Powered Membrane Distillation 

CMD Conventional Membrane Distillation



8 
2 Introduction 

 

2 Introduction 

The increasing scarcity of freshwater resources has prompted a global reassessment 
of water management strategies. As urban populations expand and industrial activities 
intensify, the demand for potable water continues to rise, often outstripping available 
supplies. Traditional water sources are becoming insufficient, leading to the 
exploration of alternative solutions. 

Over the last decade, Bengaluru has experienced rapid population growth, with its 
population increasing from approximately 8.3 million in 2010 to over 13.6 million in 
2023. This represents a growth rate of about 64% over the period. Such a significant 
increase in population has placed considerable pressure on the city’s infrastructure 
and resources, particularly its water supply. 

Concurrently, Bengaluru has faced challenges with decreasing groundwater levels, 
primarily due to over-extraction and insufficient recharge. Studies have shown a 
drastic reduction in both the number and quality of water bodies in the region. Over 
the past few decades, the city has seen a 79% decrease in water bodies, contributing 
to the reduction in groundwater recharge areas and further exacerbating water 
scarcity. 

The combination of rapid urbanization, population growth, and environmental 
degradation has significantly strained the city’s water resources, making the 
exploration and implementation of sustainable water management strategies, like 
converting treated wastewater to potable water, increasingly critical for the city’s future 
sustainability. 

This master’s thesis investigates the feasibility and effectiveness of converting treated 
wastewater from a sewage treatment plant into potable water. The study focuses on 
the technical, economic, and environmental aspects of advanced treatment processes 
required to ensure the water meets stringent drinking water standards. It aims to 
provide a comprehensive analysis of the entire conversion process, from initial 
treatment stages to final purification, highlighting the challenges and potential benefits 
associated with this practice. 

The technical aspect of this study involves a detailed examination of various advanced 
treatment technologies such as microfiltration, ultrafiltration, reverse osmosis, and 
advanced oxidation processes. These technologies are crucial for removing 
contaminants that are not eliminated during conventional wastewater treatment. The 
thesis evaluates the performance of these technologies in achieving high-quality water 
that meets or exceeds regulatory standards for potable use. Additionally, the 
integration of these technologies into existing sewage treatment infrastructure is 
assessed to determine the practical implications of retrofitting and upgrading current 
facilities. 

Economically, the thesis analyzes the cost-effectiveness of converting treated 
wastewater into potable water compared to traditional water supply methods. This 



9 
2 Introduction 

 

includes a cost-benefit analysis considering capital investment, operational costs, and 
long-term savings from reduced dependence on external water sources. The 
economic evaluation also considers the potential for public-private partnerships and 
funding mechanisms that can support the implementation of advanced water treatment 
technologies. 

From an environmental perspective, the thesis explores the sustainability of water 
recycling and its impact on local ecosystems. By reducing the extraction of freshwater 
from natural sources, wastewater reuse can alleviate stress on rivers, lakes, and 
groundwater reserves. Moreover, this practice contributes to a circular economy by 
maximizing the utility of water resources and minimizing waste discharge into the 
environment. The environmental assessment also addresses potential risks, such as 
the management of concentrated waste streams generated during advanced 
treatment processes.



10 
3 Sewage Treatment Plant description and water analysis 

 

3 Sewage Treatment Plant description and water analysis 

The section gives a brief description of the sewage treatment plant in an apartment 

complex containing 270 apartments along with treated water results. 

3.1 Apartment description 

The name of the apartment complex is DNR Atmosphere, located in the locality called 

Whitefield in the city of Bengaluru, India. The apartment consists of 4 towers with 

Upper Basement and Lower basement used for car parks. Ground floor till 15 floors 

for residence. In total there are 270 apartments. The apartment’s day to day 

maintenance is carried out by the company: Uniservice facility Management private 

limited. 

As per the statute, the apartment complex welfare association has been registered 

under the name of DNRAOC – DNR Atmosphere Owner’s Condominium and the 

Management Committee (MC) is elected each year and oversee the operations of the 

Figure 1: Location description of STP and WTP in DNR Atmosphere 

N 

WTP 

Location STP 

Location 

Figure 1: Location description of STP and WTP in DNR Atmosphere 



11 
3 Sewage Treatment Plant description and water analysis 

 

apartment. As part of the MC – one resident would take up the role of Water 

management and fire system. The major water systems in the apartment complex are: 

1. Sewage Treatment plant 

2. Water treatment plant 

3. Fire Hydrant system. 

4. Swimming pool 

5. Gardening water system 

The Location of the two systems is given in figure 1. 

3.2 Sewage Treatment Plant 

3.2.1 Basic description 

The sewage treatment plant in DNR Atmosphere has an installed capacity of 190,000 

litre per day (KLD). The STP is in the Upper and Lower basement (below the ground 

level) at the Northwest corner of the property. The system was designed by M/s. xxx 

and constructed by M/s xxx. 

 

Figure 2: Access to STP 

The sewage treatment plant received its Certificate for operations in 2015. Figure 2 

shows the access to the STP. 

The sewage treatment plant is connected with all the 4 towers of the apartment 

complex via tubing systems. The wastewater flow is based on gravity and is pressure 

less. All the four tower tubes have been mounted on the roof of UB. The final pipe has 

been routed through underground below the Tower D and drains into the sewage plant 

as one single inlet. Figure 3 shows the line diagram and visuals of the STP. The various 

parts of the STP are: 



12 
3 Sewage Treatment Plant description and water analysis 

 

 

• List of Civil construction units: 

o BSC – Bar Screen Chamber 

o EQT – Equalization Tank 

o PAT – Pre-Aeration Tank 

o AT – Aeration Tank 

o DT – Decant Tank 

o SHT – Sludge Holding Tank 

o TWT – Treated Water Tank 

o DP – Drain Pit 

• List of Mechanical Units: 

o RSP – Raw Sewage Pump 

o CBD – Coarse Dubble Diffuser 

o FBD – Fine Bubble Diffuser 

o AB – Air Blower 

o DV – Decant Valve 

o STPP – Sludge Transfer Pump 

o FFP – Filter Feed Pump 

o PSF – Pressure Sand Filter 

o ACF – Activated Carbon Filter 

o SBF – Sludge Bag Filter 

o CL – Chlorinator 

o BV – Butterfly Valve/Ball Valve 

• Characteristics of Raw Sewage water are: 

o Flow – 190 KLD 

o pH – 7 – 10 

o BOD – 250 – 350 mg/L 

o COD – 500 – 600 mg/L 

o SS – 150 mg/L 



13 
3 Sewage Treatment Plant description and water analysis 

 

 

Figure 3: Line diagram and visuals of STP. 



14 
3 Sewage Treatment Plant description and water analysis 

 

3.2.2 Treated water quality – Reference. 

The starting point for this thesis is to analysis the treated water from the STP. As per 

Government regulations the Facility team regularly send samples of the treated water 

for analysis with certified labs. Nevertheless, only basic parameters are measured. 

Figure x in Annexure   is a sample monthly report of the test results from the lab for 

treated water.  The results do not provide a full analysis of the water. The governing 

standard in India for potable water quality is issued by the Bureau of Indian Standards 

(BIS) – Drinking water specifications → IS: 10500-2012. The requirements are 

classified into [1]: 

1. Organoleptic and physical parameters 

2. General parameters concerning substances undesirable in excessive amounts. 

3. Parameters concerning toxic substances. 

4. Parameters concerning radioactive substances. 

5. Pesticide residues limit. 

6. Bacteriological quality of drinking water. 

The variables to be measured with respect to the above classifications are: 

• Total dissolved solids, pH & Turbidity 

• Aluminum (as Al) 

• Alkalinity & Hardness 

• Ammonia (as Total Ammonia-N) 

• Barium (as Ba) 

• Iron (as Fe) 

• Manganese (as Mn) 

• Sulfate (as SO4) 

• Nitrate (as NO3) 

• Chloride (as Cl) 

• Fluoride (as F) 

• Total Arsenic (as As) 

• Total Chromium (as Cr) 

• Copper (as Cu) 

• Cyanide (as CN) 

• Lead (as Pb) 

• Mercury (as Hg) 

• Zinc (as Zn) 

• Total coliform bacteria & E-coliform bacteria 

• Calcium 



15 
3 Sewage Treatment Plant description and water analysis 

 

• Magnesium 

• Nitrite 

• Phosphate 

• Cadmium 

With this new requirement, raw water and treated water samples were collected for 
three consecutive days and sent for lab testing. Annexure Figure x & y were the test 
results based on IS: 10500-2012. Figure x summarizes the test results for a period of 
three days. 

 

Figure 4: Full water test results. 

In the chapter the test results will be analyzed to deduce the various systems that 

can be utilized to treat the water to reach the potable quality.

Dates

Parameters Raw Treated Raw Treated Raw Treated

pH value @ 25 degC 6.77 7.3 6.75 7.35 6.8 8.25

Turbidity 24 1 26 0.9 30 1

TDS (mg/L) 1400 1200 1450 1210 1450 1500

Total Hardness as CaCo3 mg/L 490 450 478 458 509 539

Calcium (mg/L) 129 121 125 128 127 145

Magnesium (mg/L) 40.5 35.7 40 28.5 40.5 42.9

Chloride (mg/L) 362 413 537 447 364 634

Sulphate SO4 (mg/L) 65 68 95 70 65 120

Aluminium (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Ammonia (mg/L) 2.5 0.13 2.8 0.14 2.2 <0.1

Copper (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Fluoride (mg/L) 0.42 0.35 0.43 0.36 0.42 0.32

Iron (mg/L) 0.47 0.13 0.45 0.16 0.49 0.12

Manganese (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Nitrate (mg/L) 4 2 4.5 2.5 4.8 2.2

Nitrite (mg/L) 0.36 0.16 0.38 0.13 0.38 0.13

Total Alkalinity CaCO3 (mg/L) 653 326 298 320 485 320

Barium (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Cadmium (mg/L) <0.002 <0.002 <0.002 <0.002 <0.002 <0.002

Cyanide (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Lead (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Mercury (mg/L) <0.001 <0.001 <0.001 <0.001 <0.001 <0.001

Nickel (mg/L) <0.03 <0.03 <0.03 <0.03 <0.03 <0.03

Total Arsenic (mg/L) <0.02 <0.01 <0.01 <0.01 0.021 <0.01

Total Chromium (mg/L) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Phosphate PO4 (mg/L) 3.5 0.61 3.4 0.58 3.4 0.58

Total Coliform Count (MPN/100ml) 64 34 63 32 68 34

E.Coli (MPN/100ml) <1600 0 <1600 0 <1600 0

28.04.2024 29.04.2024 30.04.2024



16 
4 Water analysis-based treatment system exploration 

 
 

4 Water analysis-based treatment system exploration 
 

4.1 Analysis of the water test results. 

The STP SBR treatment process effectively neutralizes the pH, bringing it closer to 

neutral (7.0). The increase towards slightly alkaline conditions (up to 8.25) is typical 

for treated wastewater.  

Significant reduction in turbidity indicates effective removal of suspended particles. 

Lower turbidity in treated water implies better water clarity and lower microbial 

contamination risk (Figure 8 shows the daily MLSS check performed by the STP 

operator to control the batch quality of treated water – this method is used to check 

the amount of suspended solids), which is crucial for most non-potable applications, 

which evident by the current usage in the apartment complex already: the treated 

water is used for toilet flushing, watering the plants in the garden around the apartment 

complex and floor cleaning. 

 

Figure 4: MLSS method used by STP Operator to check treated water batch quality. 

TDS reduction is minimal, with some variability. One of the main reasons for high TDS 

is the incoming water. The main source is borewells in and around Bengaluru. 

Bengaluru has a rocky terrain thereby containing many minerals which gets dissolved 

in the ground water. 

The reduction of E.Coli to 0 in some samples indicates effective microbial pathogen 

removal. For Nutrients like Nitrate and Phosphate: There is a reduction in 

concentrations, but they are still present at detectable levels in the treated water. 

Heavy Metals like Lead, Mercury, Arsenic levels are generally low or undetectable in 



17 
4 Water analysis-based treatment system exploration 

 

both raw and treated water. Fluoride and Ammonia reductions levels are notable, 

indicating effective treatment processes that reduce toxicity and odors. 

The STP is effective in neutralizing pH, reducing turbidity, and significantly lowering 

bacterial counts, particularly E.Coli, making the treated water safer for environmental 

discharge and potentially suitable for gardening reuse. However, the high TDS and 

hardness could limit other uses without further treatment. 

4.2 Available Water Treatment Systems 

Considering the water test results analysis, it is evident that a further treatment 

process is required to further improve the water quality to potable levels. Various 

purification technologies available commercially are: 

- Reverse Osmosis (RO) 

- Membrane Distillation (MD) 

- Biofiltration 

- Ultrafiltration (UF)/ Nanofiltration (NF) 

- Advanced Oxidation Processes (AOP) 

Plus, disinfection through Ultraviolet (UV).  

4.3 Evaluation criteria 

Before searching for a system, factors such as: 

1. Space available for installation of the system 

2. Power consumption 

3. Ease of operation and maintenance 

4. Initial investment costs 

Considered as crucial in selecting a system. Currently there are two locations which 

can used to install a water treatment system in the apartment complex. One location 

is at the ground level near the rear gate at North-West corner of the property. This 

location is suitable as it is close to the STP and near to Urban drainage system. 

Secondly the roof of the apartment complex – this location is close to the overhead 

tanks containing the treated water used for flushing and enables a seamless 

connection to rainwater tanks – to supply the treated water from the proposed system.  



18 
5 Selection of System 

 

5 Selection of System 

 

5.1 Introduction 

India is part of the Global solar alliance. This cooperation of countries aims to harness 

the solar energy. In Bengaluru, the average solar radiation is approximately 5.38 

kWh/m^2 per day (data from Indian Meteorological Department), with the city 

experiencing around 320 sunny days annually – Solar based systems would be 

researched first. Then the commonly used RO systems would be researched. Based 

on literature research calculations were performed to kind key parameters and collect 

price details from vendors. 

5.2 Process description for selected water treatment technologies. 

5.2.1 Reverse Osmosis (RO) 

Reverse osmosis (RO) is a water purification technology that uses a semi-permeable 

membrane to remove ions, unwanted molecules, and larger particles from drinking 

water. In RO, pressure is applied to overcome osmotic pressure, a colligative property, 

driving water through a membrane while blocking most solutes suspended in it. 

Pre-Treatment: Water first passes through pre-treatment filters to remove large 

particles, sediments, and other impurities that might clog the RO membrane. 

Pressurization: A high-pressure pump increases water pressure to push water through 

the RO membrane. 

Membrane Filtration: Water is forced through the semi-permeable membrane, which 

is fine enough to catch dissolved salts, bacteria, and other impurities, allowing only 

water molecules to pass through. 

Post-Treatment: After filtration, water flows through a post-treatment system which can 

include carbon filters or UV lights to further purify the water of any residual taste, odor, 

or microorganisms. 

Waste Discharge: The concentrated brine, containing the rejected contaminants, is 

flushed away as waste, while the treated water moves to storage. 



19 
5 Selection of System 

 

 

Figure 5: Flow chart - Reverse Osmosis. 

 

5.2.2 Membrane Distillation (MD) 

Direct Contact Membrane Distillation (DCMD): DCMD involves a hydrophobic 

membrane where hot saline water is passed on one side and cold water on the other. 

The temperature difference causes water vapor to transfer from the hot to the cold 

side, condensing as pure water. 

Solar Membrane Distillation: Solar MD uses solar energy to heat the feed water. This 

can be achieved by integrating solar collectors in the system, which heat the saline 

water, utilizing the sun’s energy to drive the distillation process. 

Process Description for Both Types: 



20 
5 Selection of System 

 

Heating Source: For DCMD, a conventional heater or solar energy heats the saline 

feed water. In solar MD, solar collectors directly heat the water. 

Vapor Transmission: The hot water vaporizes at the membrane surface, and the vapor 

passes through the membrane due to the temperature gradient. 

Condensation: On the colder side of the membrane, the vapor condenses to form 

distilled water. 

Collection: The condensed water is collected as product water, and the remaining 

brine is either recycled or disposed of. 

 

 

 

 

Figure 6: Flow char - Solar Membrane Distillation 



21 
5 Selection of System 

 

 

Figure 7: Flow chart - Direct Membrane distillation. 

 

 

5.2.3 UV Filtration 

Process Description: UV filtration is a disinfection method that uses ultraviolet light to 

kill or inactivate microorganisms by destroying nucleic acids and disrupting their DNA, 

leaving them unable to perform vital cellular functions. 

UV Exposure: Water is exposed to UV light in a treatment chamber where UV rays 

penetrate harmful pathogens in the water and destroy illness-causing microorganisms. 

Flow Control: The flow rate is controlled to ensure that water does not pass through 